
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA      ESPECIFICACION                 C        MN       P         S        SI        CU       CR       NI        MO       ALT      V        NB/CB    TI

144836      ASTM A36/ASME SA36 ED01 AD03.   0 .163    1 .280    0 .008    0 .005    0 .170    0 .020    0 .010    0 .020    0 .002    0 .035    0 .002    0 .002    0 .012

145081      ASTM A36/ASME SA36 ED01 AD03.   0 .203    0 .870    0 .014    0 .009    0 .160    0 .030    0 .020    0 .030    0 .005    0 .034    0 .005    0 .002    0 .003

145082      ASTM A36/ASME SA36 ED01 AD03.   0 .210    0 .870    0 .020    0 .007    0 .180    0 .030    0 .030    0 .030    0 .004    0 .032    0 .005    0 .001    0 .004

145085      ASTM A36/ASME SA36 ED01 AD03.   0 .202    0 .870    0 .015    0 .013    0 .180    0 .040    0 .020    0 .030    0 .004    0 .027    0 .005    0 .002    0 .005

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.ROLLO        ESPESOR(Plg. )    L .ELASTICO      R.TENSION       %ELON.          T.ELONG.         DIR.

144836          4070            97581031        1 .2500           45.534(KSI)      74.185(KSI)      27(%)           8                90

145081          3010            97620261        2 .0000           56.589(KSI)      75.132(KSI)      23(%)           8                90

145081          3050            97620911        1 .0000           48.521(KSI)      78.683(KSI)      22(%)           8                90

145081          4120            97620711        1 .2500           43.733(KSI)      72.853(KSI)      28(%)           8                90

145082          3090            97620251        2 .0000           42.868(KSI)      72.300(KSI)      25(%)           8                90

145082          4050            97620651        1 .2500           45.600(KSI)      71.719(KSI)      25(%)           8                90

145082          4060            97620621        1 .2500           44.766(KSI)      72.478(KSI)      26(%)           8                90

145085          3050            97630041        2 .0000           48.004(KSI)      71.842(KSI)      25(%)           8                90

145085          3070            97620061        2 .0000           47.609(KSI)      71.577(KSI)      24(%)           8                90

145085          4010            97620671        1 .2500           48.573(KSI)      72.059(KSI)      24(%)           8                90

145085          4060            97620661        1 .2500           47.228(KSI)      72.700(KSI)      25(%)           8                90

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.ROLLO        ESPESOR(Plg. )    ANCHO(Plg. )      LARGO(Plg. )      NORMA                           PEDIDO          PARTIDA

144836          4070            97581031        1 .2500           96.0000         240.0000        A-6                             0000059829      000010

145081          4020            97620851        1 .2500           96.0000         240.0000        A-6                             0000059829      000010

145081          4040            97620731        1 .2500           96.0000         240.0000        A-6                             0000059829      000010

145081          4050            97620761        1 .2500           96.0000         240.0000        A-6                             0000059829      000010

145081          4110            97620811        1 .2500           96.0000         240.0000        A-6                             0000059829      000010

145082          4020            97620821        1 .2500           96.0000         240.0000        A-6                             0000059829      000010

145082          4100            97620631        1 .2500           96.0000         240.0000        A-6                             0000059829      000010

145085          4010            97620671        1 .2500           96.0000         240.0000        A-6                             0000059829      000010

COLADA          PCHON.          NO.ROLLO        ENTREGA          PED.CLIENTE

144836          4070            97581031        1000575167       100000371

145081          4020            97620851        1000575167       100000371

145081          4040            97620731        1000575167       100000371

145081          4050            97620761        1000575167       100000371

145081          4110            97620811        1000575167       100000371

145082          4020            97620821        1000575167       100000371
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+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.ROLLO        ENTREGA          PED.CLIENTE

145082          4100            97620631        1000575167       100000371

145085          4010            97620671        1000575167       100000371

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - FIN DE DATOS --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+
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